
AQUARIUS 
CHEMICALS 

 

 

 

WATER….. 

EVERY DROP COUNTS…! 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

WELCOME TO AQUARIUS CHEMICALS 

 

 
QUARIUS CHEMICALS is an proprietary firm, established in the year 1989 with a small share in the 

market. Over almost two decades it has been serving the clients with its customer base in Maharashtra, 
neighboring states & abroad. 

 
Our product line includes Water Treatment Plants like Filtrations, Softeners, DM Plant, RO Plant , LP and HP 

dosing systems. It also includes Water Treatment Chemicals for Cooling Towers and Boilers, fireside 

Chemicals for Boilers , Chemicals required for ETP plants, Descaling Chemicals covering vast expanse of 

water quality requirements from Domestic to Industrial, having varied sources of water and variety of 

stringent and industry specific norms for treated water. We by tenaciously working over two decades in the 

field adopted the skills required by ever changing and challenging Customer requirements. 

We are committed to our Customers and strive for the best to offer quality products and innovative solutions 

to suit the specific requirements. 

OUR VISION 
We want to be preferred and most sought after business associate of our customers for their water and 

waste water management, by developing sustainable, innovative and cost effective solutions backed by 

timely support services. 

 
OUR MISSION 
We will work with our Customers as true partners to achieve superior water management solutions by 

providing complete technical back-up, transparency, and state of the art equipment and quality services. 

OUR VALUES 
Our Customers and our suppliers are our most valued partners and we want to create the best water 

management solutions that are not only cost effective but eco friendly. We want to provide a sound platform 

to our customers and suppliers through transparent dialogue and encouraging amicable atmosphere. 

OUR STRENGTH & SERVICES 
Our Strengths and Areas of Services 

25 Years of manufacturing Experience 

Well qualified and experienced staff. 

Advanced Engineering Services to assist system Designs, selections and integration. 

Comprehensive and detailed pre sales services as water quality evaluation, stage wise inspections and 

certifications where required. 

Complete service back up in installations and commissioning and trouble shooting 

Support for Maintenance of facility through AMC or on call services. 

Monitoring and analyzing system operations to ensure desired results are achieved. 
Wide distribution Network and Excellent transportation. 

 
AQUARIUS CHEMICALS 



 
 

WATER TREATMENT CHEMICALS : CHEMICO SERIES 
 

Chemico Series is extensive range of precisely developed water treatment chemical 
formulations for boiler water, Cooling Tower and Chillers backed by complete guidelines on 
selection, usages, dosing and monitoring. The use of these chemicals will optimize the water, 
chemical consumption, operating and maintenance costs. 

 

BOILER WATER TREATMENT CHEMICALS 

Our product range includes Anti-Scalant, Anti-corrosive formulations, oxygen scavengers, condensate 

line protectors, Alkalinity builders and sludge conditioners. We have perfect product blends to cater 

for low, medium and high pressure boilers using soft, DM or RO water. 

COOLING TOWER WATER TREATMENT CHEMICALS 

Our product range includes Anti-Scalant, Anti-corrosive formulations for protection of cooling Water 

system from scaling and corrosion. It has exhaustive range of Biocide and Bio Dispersant that gives 

protection from bacteria, algae, Fungi and other micro organisms. We have perfect product blends to 

cater for Cooling Towers using Soft water, MIDC water or hard water with various requirements of 

recycling of water. 

CHILLER WATER TREATMENT CHEMICAL 

We have product range for chillers using Glycol and those without glycol. 

Along with metal passivation and corrosion inhibition we also control microbiological growth by 
employing compatible biocide to prevent active chemical loss and MIC (microbiologically induced 
corrosion). 

 
 
 

CSR (CORPORATE SOCIAL RESPONSIBILITY) 

SPREADING HAPPINESS…. 

AQUARIUS CHEMICALS motivates & facilitates change towards building an inclusive society in a 

responsible & sustainable manner. 

Our CSR practices & programs complement and support the developmental priorities at local, state 

and national levels and promote diversity through affirmative action. 

 
AQUARIUS CHEMICALS 



❖ ETP /STP Plant 
Design Install and commission ETP/STP plant to give 

treated water quality as per Government norms 
Help customers update existing plants and restore 
performance 
Also enable customer to recycle treated water and achieve 
Zero Discharge. 

 

OUR SPECIALIZED AND COST EFFECTIVE PRODUCTS 

❖ Industrial Filter Plants 
Full range of PSF, MGF, DMF, ACF, 
Ultra filtration for SDI control for RO 
Special application filters as Iron removal, Sulfide /odor 
removal, color removal 

❖ Softening Plants 
Designed to reduce Total Hardness to <5 ppm 
Compact bed, sturdy models in up-flow direction 

❖ D. M Plant 
Designed to achieve conductivity less than 0.1µs/cm 
and silica less than 20ppb 

❖ Salient features 
All above Plants are available in FRP, MSEP, MSRL, SS or 
as per Customer Demand 
Manual, Semi Automatic and Automatic versions 
available. 
Maximum output with optimum plant size, less 
regenerant by selecting appropriate stream 
combination. 
Supplied to Process, Pharma, Paper, Paint, high 
pressure boilers and variety of other industries 

❖ Reverse Osmosis Plant 
Provide complete RO system for purification of Brackish and 
saline water in any scale and capacity. 
Can handle variety of waters including ETP, process reject and 
recycling. 
Customized pretreatment and Clean in process (CIP) system 
for longer membrane life. 
Complete backup on anti-scalant selection and dosing system 
Many successful installation for Drinking water supply at 
Schools, Colleges, Hospitals and colonies 

❖ Chemical Dosing System 
Design fully automatic Dosing system for Boiler Chemicals, 

and Cooling Tower Chemicals 
Accurate Dosing without operator intervention 
Proven in field by number of installations 

 

 
AQUARIUS CHEMICALS 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

❖ ULTRA FILTRATION PLANT 

Design Install and commission Ultra filtration for removal 
of Suspended solids, Colloidal particles, Macromolecules, 
Bacteria and Viruses. 

Installation for drinking water, waste water, paint recovery 
accomplished. 
Help customers update existing plants and restore 
performance. 

❖ WE ALSO SUPPLY 
 

• Ion Exchange Resins Membranes Cartridges High Pressure Pumps 

‘‘‘‘                        

Chemical Dosing Pumps Hub and Laterals MPV Ejector 
 

Strainers Diaphragm Valve UV Units  TDS conductivity 
PH Meters 

 

Water Testing Kit Rotameter 
 

Sand of all sizes  Activated Carbon  Anthracite Sulphamic Acid 

Citric Acid  Alum Powder Sodium   Hypochlorite 

Hydrochloric Acid Sodium Hydroxide Boiler Boil Out Chemicals 

 

We do undertake descaling jobs for boiler, Heat Exchanger, Cooling Towers, RO and 
other equipments. 

 
Water 

Testing 

AQUARIUS CHEMICALS 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 

 

 

 
 

 
 
 

 

 
 

 

 
 
 
 
 
 

 

If You need to know more 

 
 

 
Contact us on 
AQUARIUS CHEMICALS 
3.Umed Bhavan, Station Road, Pimpri,Pune-411018 
Ph-020-27422513  E-mail: aquariuschemicals@gmail.com

mailto:aquariuschemicals@gmail.com


Major clients & Project completed List:- 

 
SR NO 

 
CUSTOMER NAME 

 
PROJECT 

1 
M/S MUKAND SUMI METAL 
PROCESSING LTD 375 m3/hr PSF/ACF 

2 M/S GANGA PAPERS LTD 12 m3/hr DM Plant 

3 M/S GANGA PAPERS LTD 50 m3/hr PSF/ACF 

4 M/S BHARAT FORGE LTD 100m3/hr PSF/ACF/Softener 

5 M/S BHARAT FORGE LTD 8 m3/hr , 6m3/hr DM Plant 

6 M/S TEEJAY INDUSTRIES LTD 12m3/hr RO Plant 

7 M/S AMUL DAIRY (KAIRA DIST CO-OP 

MILK PRODUCERS UNION LTD)-Gujarat 
6m3/hr RO Plant 

8 
M/S BILTECH BUILDING 

ELEMENTS LTD 8m3/hr RO Plant 

9 M/S UNIKLINGER LTD., 5m3/hr RO Plant 

10 M/S U.T PUMPS & SYSTEMS PVT.LTD 30m3/hr PSF 

11 M/S WIPRO PARI ROBOTICS PRIVATE 

LIMITED 

 
3m3/hr x 5 nos RO Plant 

12 M/S FOODS & INNS LTD., 500 KLD WTP plant 

13 M/S BIKANER FOODS 12 m3/hr RO Plant 

14 M/S PIAGGIO VEHICLES PVT. LTD., 15 m3/hr RO + DM plant 

15 M/S FORBES MARSHALL PVT LTD 
Softener/RO Plant/LP/HP Dosing 

System 

16 
M/S Thermax Babcock & Wilcox 

Energy Solutions Pvt. 
Ltd. 

 
DM plant + LP/HP Dosing System 

17 
NEW PHALTAN SUGAR WORKS 

DISTILLERY DIVISION LTD 
Tube Settler/UF/ RO/DM 

18 WIPRO PARI PRIVATE LIMITED STP X 2 NOS RO-5 Nos /WTP 

19 FOODS & INNS LTD WTP + RO PLANT 

20 DOHLER INDIA (P) LTD BOILER / RO / WTP / IBR 

21 ENDURANCE TECHNOLOGIES LTD ETP/UF/RO 

22 CEAT Limited  CHEMICALS / SERVICES 

23 Bonfiglioli Transmissions Pvt Ltd 
Supply, Installation, Testing & 

Commission- ETP Plant 

24 INFIILOOM INDIA PVT LTD- SILVASA CHEMICALS 

25 
SAINT-GOBAIN INDUSTRIES INDIA 

PVT LTD- VAIZAG 
WTP Package Supply 

26 
POWER OF ONE LOGISTICS PARK 

PRIVATE LTD 

STP PLANT-40 KLF WITH MBBR 

Technology Design/Supply Installation 

Testing/Commissioning 

27 
AARUSH PHASEV LOGISTICS PARK 

PVT LTD 
STP PLANT-40 KLD 



28 FORBESVYNCKE PVT. LTD 
CHEMICAL DOSING SYSTEMS/ 

CHEMICALS / SERVICES 

29 DANA INDIA PVT LTD- CHAKAN 
ETP 60 KLD/ AMC /CHEMICALS & 

SERVICES 

30 FERRERO INDIA PVT LTD CHEMICALS/ SERVICES/AMC 

31 

 

VITESCO TECHNOLOGIES INDIA PVT 

LTD 
 

CHEMICALS/ SERVICES 

32 
M/S ROSE PLASTICS INDIA PVT LTD 

 
CHEMICALS/ SERVICES 

33 K.K NAG LTD CHEMICALS/ SERVICES 

34 
TATA TOYO RADIATOR LTD 

 
CHEMICALS/ SERVICES 

35 
BRINTON CARPETS ASIA PVT. LTD., 

 
CHEMICALS/ SERVICES 

36 
ASIAN PAINTS LIMITED 

 
CHEMICALS/ SERVICES 

37 

 

DANFOSS POWER SOLUTION INDIA 

PVT LTD 

 

CHEMICALS/ SERVICES 

38 RHICONEX SOLUTIONS R O Plant -4000 LPH 

39 

GARWARE FULFLEX INDIA PRIVATE 

LIMITED 

 
CHEMICALS/ SERVICES 

40 MAHINDRA & MAHINDRA LTD CHEMICALS/ SERVICES 

41 SKS FASTONERS LTD CHEMICALS/ SERVICES/ RO PLANT 

42 
BILTECH BUILDING ELEMENTS 

LIMITED ( TUMKUR ) 
R O Plant– 8000 LPH/ Chemicals/Services 

43 
TIRUPATI BALAJI AGRO PRODUCTS 

PVT.LTD. 
R O Plant– 4000 LPH /Chemicals/Services 

44 
RAKHOH INDUSTRIES PVT LTD 

 

WATER SOFTNER- FOR 6 TPH /4 TPH 

BOILER / CHEMICAL DOSING SYSTEM 

45 POLYBOND INDIA (P) LTD RO Plant / Chemicals/ Services  

46 
GUJARAT SIDHEE CEMENT LIMITED/ 
SAURASHTRA CEMENT LIMITED 

CHEMICALS/ SERVICES 

47 
BARAMATI AGRO LTD -DISTLLERY 

UNIT-I 

ACTIVATED CARBON FILTER- 80M3/HR 

300 TO 500 KLPD 

SOFTNER PLANT- 50M3/HR 300 TO 500 

KLP/ WTP AUTO CLORINATION SYSTEM/ 

CHEMICALS /SERVICES 

48 BUNGE INDIA PRIVATE LIMITED CHEMICALS/ SERVICES 

49 
MALAS FOODS PRODUCTS PVT LTD 

 
CHEMICALS/ SERVICES 

50 
VENKATESHWARA HATCHERIES PVT 

LTD 
5000 LPH DE-MINERALISATION PLANT 

 

 


